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1.2m % % (Drop)

Name of sample: Lithium lon Battery
7= i R EE TR
Client: Shenzhen Fitorch Electronic Technology Co., Ltd.
R RAL: Y B4 e F AR IR AN ]
Classification: Commission Test
A U 2% A Z 4633

Shenzhen Tiansu Calibration and Testing Co.,Ltd

BN K A2 A WA A R 3

B/1,4, NO.2 Jinlong Road, Longgang District, Shenzhen, China
R TARKEREFER AL 2 511K, 44

Web: www.tiansu.org

E-mail: tsjc@tiansu.org

Tel: 0755-89457984

TS(SZ)-J3-002-001-A1


http://www.tiansu.org
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Name of samples: Lithium lon Battery Trademark: -
S b b R R e o
o P | T A AT Ao 3 368 & 7 =
| B A o T A A TR B fﬁlﬁ_ﬁ%ﬁk?ﬁﬂ#?ﬁ% SHEBEHELAE 6
Commissioned by: oF U35l aiod CarircooialEua o, No 56 Haping West
# = : . Longsheng Commercial Building, No. , Heping Wes
Shenzhen Fitorch Electronic Technology Co., Ltd. Road, Dalang Street, Longhua District, Shenzhen
ke PR ST K 7 B bk
FH T 4 A BOR TR A F] FIH AR K ZAMHEEECHE 25 K% B408
Manufacturer: Manufacturer address:
SHENZHEN HUAFU LITHIUM SOURCE B408, Shangrong Building, 2 Baolong 7th Road, Baolong
TECHNOLOGY CO., LTD. Street, Longgang District, Shenzhen
B BEMR BEH
Type/Model: 26350 3.7V 2000mAh Shape:Cylindrical
Haie: BEa Fdh Rt
Appearance color:Blue Sample size: D(25.98mm)*H(35.10mm)
HEZ&E AR o
Rated energy: 2000mAh Nominal voltage: 3.7V
B L& Fi &
Rated energy: 7.4Wh Quality: 45.65g
VIR RS SR Y&
Inner packaging material:Paper Box Cell quantity: 50pcs
SR LEL RS 1
Package size: T(100mm)*W(150mm)*L(310mm) Battery net weight: 2.28kg
AR R HRHGEE
Outer packaging material:Corrugated paper Package quantity: 3.65kg
A H A % @ oo e s
Receiving date: July 12,2020 Bt T i
e W IF 46 H A e 5% A% H #A
Detection start date: July 13,2020 Completing date: July 13,2020

BHEE: REE (XTARERYEHARNS) AFE LA UN/ST/SG/AC.10/1/Rev.20 /3.3 # 188 & 3.
The test results comply with the relevant requirements of ST/SG/AC.10/1/Rev.20.
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BRI AR TR AR F R AN EE T b @M 1.2m BRENRARE KT AR S %
B 20 AT RBATRI, RBERFS (XTERSHMERMAENH) AFERE 20 FTRH

Test conclusion:

Regulations (ST/SG/AC.10/1/Rev.20).
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Project Engineer Test Engineer
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1.2m %%
1.2m Drop Test
RETE TR A MRk R H
Test ltem Test Conditions Result Verdict
AL B B LR B T e AR L A RE A T e Bt
A2 KHEMR, G4 QIAPUAT 5 KA FH Flat on the bottom Pass Pass
BEFEAR, TANIE AR A EL B R B L B R
I, TERFEEBSED (BEEEE) EHNAe T E b bt
DB e oa R Flat on the top Pass Pass
1.2m B 3% Each cell or battew package or complete package
: must be able to withstand the 1.2m drop test, each N & A FE ey
1.2m Drop package is subjected to 5 different drop tests in Flat on the long side Pass Pass
test different directions without causing damage to the
battery or cell contained therein, without causing % s s
damage Movement of the contents of the battery in | Flat on the short side Pass Pass
contact with the battery (cell and cell) and release
of the contents. i CXis CXis
On a corner Pass Pass
B#EFH: EH ;
Fall direction: Flat on the bottom o Pres O

&% Z No.

1330 % R \Result

1# O# 4 Damaged B T# 3 Not damaged Ok Leakage M1 JF#& No Leakage
24 O# 4% Damaged B 783 Not damaged Ok Leakage M1 J%#& No Leakage
3# O# 4% Damaged B &3 Not damaged Ok Leakage M1 J%#& No Leakage

BEFH: LE
Fall direction: Flat on the top

W 5 7% Pass

O &4 Fail

H&E%S No.

& % 45 R \Result

1# O# 4 Damaged BT # # Not damaged OJE/k Leakage M1 IR No Leakage
24 O# 41 Damaged B T8 # Notdamaged [1J§# Leakage M1 No Leakage
3# % i Damaged B T8 # Not damaged  [1J§# Leakage M1 No Leakage

BEFE: NE

Fall direction: Flat on the long side

W 574 Pass

O 4% Fail

H#E%S No.

130 % R \Result

1# O#% 4% Damaged M &4 #i Not damaged (JJ%#& Leakage M1 g No Leakage
2# O 4% Damaged M ~# #i Not damaged (IJ%#& Leakage M1 iR No Leakage
3t O#% 4 Damaged M ~# i Not damaged (IJ%#& Leakage M1 igi& No Leakage

BETE: B

Fall direction: Flat on the short side

W 5 7% Pass

OF &4 Fail

H&E%F No.

15 36 45 & \Result

1# O # #i Damaged M T8 # Not damaged OJr# Leakage WA JG# No Leakage
21 D% # Damaged M T3 4% Not damaged  [JJ&k Leakage M TJ&i% No Leakage
3# O # #i Damaged M T8 # Not damaged OJr#& Leakage M1 JG# No Leakage

BETE: A

Fall direction: On a corner

W 574 Pass

O 4% Fail

H &% Z No.

1330 4 R \Result

1# O &% #% Damaged W74 5% Not damaged (Jm#& Leakage M1 JR#& No Leakage
2# O &% 4% Damaged M &4 35 Not damaged CJm#& Leakage M fJRi#& No Leakage
3# O# 4% Damaged B 78 % Not damaged CJs#& Leakage M1 J%i& No Leakage
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Photo of Sample
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STATEMENTS

1. ARIE TN EALETFE T

The test report is invalid without the official stamp of Tiansu.

2. REARREFEEE, THIALHEHFRRE
Nobody is allowed to photocopy or partly photocopy this test report without written
permission of Tiansu.

3. ARETMEA. FRARLERALESL LK.

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

4, RFERETLHK
The test report is invalid if altered.

5. sl EER RN, NTUHEREZHRTEZARAN RN EMES.

Objections to the test report must be submitted to Tiansu within 15 days.

6. AWENEGLEH A K.

The test report is valid for the tested samples only.

End of Report




